

TECTUM ACOUSTICAL PERFORMANCE
SOUND ABSORPTION COEFFICIENTS

	125	250	500	1000	2000	4000	NRC	MOUNTING	TEST REPORT
FINALE									
Panel Type									
1" + 1" Furring and SoniCor	.18	.47	.87	1.03	.70	1.02	.75	A	66411.01A
1½" + 1" Furring and SoniCor	.27	.46	.97	1.01	.70	.89	.80	A	66411.01B

Please click on the test number to view or download the actual test.